Check for updates

OPEN ACCESS

EDITED BY James Russell Couch, University of Oklahoma Health Sciences Center, United States

REVIEWED BY

Farooq Maniyar, Barts Health NHS Trust, United Kingdom Hsiangkuo Yuan, Thomas Jefferson University, United States Florian Rimmele, University Hospital Rostock. Germany

*CORRESPONDENCE Daniel San-Juan ⊠ dsanjuan@innn.edu.mx

RECEIVED 23 July 2023 ACCEPTED 29 September 2023 PUBLISHED 27 October 2023

CITATION

Rodriguez-Leyva I, Velez-Jimenez M-K, García S, Nader-Kawachi JA, Martínez-Mayorga AP, Melo-Carrillo A, Juárez-Jimenez H, Martinez-Gurrola M, Gudiño-Castelazo M, Chiquete E, Villareal-Careaga J, Marfil A, Uribe-Jaimes PD, Vargas-García RD, Collado-Ortiz MA and San-Juan D (2023) Cluster headache: state of the art in treatment. Front. Pain Res. 4:1265540. doi: 10.3389/fpain.2023.1265540

COPYRIGHT

© 2023 Rodriguez-Leyva, Velez-Jimenez, García, Nader-Kawachi, Martínez-Mavorga, Melo-Carrillo, Juárez-Jimenez, Martinez-Gurrola, Gudiño-Castelazo, Chiquete, Villareal-Careaga, Marfil, Uribe-Jaimes, Vargas-García, Collado-Ortiz and San-Juan. This is an openaccess article distributed under the terms of the Creative Commons Attribution License (CC BY). The use, distribution or reproduction in other forums is permitted, provided the original author(s) and the copyright owner(s) are credited and that the original publication in this journal is cited, in accordance with accepted academic practice. No use, distribution or reproduction is permitted which does not comply with these terms.

Cluster headache: state of the art in treatment

Ildefonso Rodriguez-Leyva¹, Maria-Karina Velez-Jimenez², Silvia García³, Juan Alberto Nader-Kawachi⁴, Adriana Patricia Martínez-Mayorga⁵, Agustín Melo-Carrillo⁶, Humberto Juárez-Jimenez⁷, Marco Martinez-Gurrola⁸, Manuel Gudiño-Castelazo⁹, Erwin Chiquete¹⁰, Jorge Villareal-Careaga¹¹, Alejandro Marfil¹², Paul David Uribe-Jaimes¹³, Rubén Dario Vargas-García¹⁴, Miguel Angel Collado-Ortiz¹³ and Daniel San-Juan^{15*}

¹Department of Neurology, Faculty of Medicine, Central Hospital "Dr. Ignacio Morones Prieto," Universidad Autónoma de San Luis Potosi, San Luis Potosi, Mexico, ²Department of Neurology, Hospital Angeles Lomas, Mexico City, Mexico, ³Clinical Research Department, Centro Médico Nacional "20 de Noviembre," ISSSTE, Mexico City, Mexico, ⁴Neurology and Neurosurgery Center, Médica Sur Hospital, Mexico City, Mexico, ⁵Departament of Neurophysiology, Universidad Autónoma de San Luis Potosí, San Luis Potosi, Mexico, ⁶Anesthesia Department, Critical Care, and Pain Medicine, Beth Israel Deaconess Medical Center, Harvard Medical School, Boston, MA, United States, ⁷Neurology, Médica Sur Hospital, Mexico City, Mexico, ⁸Department of Neurology, General Hospital 450 Durango, Mexico City, Mexico, ⁹Star Medica Group, Star Medica Hospital Lomas Verdes, Mexico City, Mexico, ¹⁰Department of Neurology and Psychiatry, National Institute of Medical Science and Nutrition "Salvador Zubirán." Mexico City, Mexico, ¹¹Department of Neurology, General Hospital of Culiacan, Culiacan, Mexico, ¹²Headache and Chronic Pain Clinic, Neurology Service, Hospital Universitario "Dr. J. E. González" of the Universidad Autónoma de Nuevo Leon, Monterrey, Mexico, ¹³Neurological Center, ABC Medical Center, Mexico City, Mexico, ¹⁴Department of Neurology and Psychiatry, Clínica de Merida, Merida, Mexico City, Mexico, ¹⁵Epilepsy Clinic of the National Institute of Neurology and Neurosurgery Manuel Velazco Suarez, Mexico City, Mexico

Cluster headache (CH) is the most common and devastating autonomic headache with multiple and recent advances in treatment. However, it usually goes unrecognized and is found to have a delayed and inappropriate treatment. This paper aims to review the current therapeutic options for patients with CH. We conducted a narrative literature review on the treatments available for this condition using the American Academy of Neurology (AAN) classification of therapeutic evidence. We found effective and safe pharmacological and nonpharmacological therapies with heterogeneity of clinical trial designs for patients with CH, and they are divided into three phases, namely, transitional, acute, and preventive interventions. Prednisone (A) is the most studied treatment in the transitional phase; acute attacks are treated using triptans (A), oxygen (A), and non-invasive transcutaneous vagal nerve stimulation (A). Verapamil (A) and monoclonal antibodies (possible A) are considered the first options in preventive treatments, followed by multiple pharmacological and non-pharmacological options in prophylactic treatments. In conclusion, numerous effective and safe treatments are available in treating patients with episodic, chronic, and pharmacoresistant CH according to the clinical profile of each patient.

KEYWORDS

cluster headache, treatment, clinical trials, drugs, neuromodulation

Abbreviations

CH, cluster headache; AAN, American Academy of Neurology; SC, subcutaneous; IN, intranasal; FDA, Food Drug Administration; tVNS, transcutaneous vagal nerve stimulation; RF, radiofrequency; BTX, botulinum toxin; anti-CGRP mAbs, monoclonal antibodies targeting the calcitonin gene-related peptide.

10.3389/fpain.2023.1265540

Introduction

Cluster headache (CH) is one of the most common primary headaches affecting 0.1% of the population (1). Unfortunately, an average delay of the diagnosis of CH is reported to be 5 years, and a minority of the patients do not receive adequate treatment (2). Multiple treatments for CH are currently available and can be used in acute, transitional, and preventive phases. In this study, we aim to perform a narrative review of treatment options for CH.

This paper is a narrative description of the state-of-the-art treatment of CH developed by a group of members of the Mexican Association of Headache and Migraine (AMCEMIG) from Mexico. A comprehensive research was conducted using the following databases: PubMed, PsycINFO, and Web of Science. The search terms included cluster headache treatment and "oxygen therapy," triptans," "acute," "transcutaneous vagal nerve "sphenopalatine stimulation," ganglion radiofrequency," stimulation," "sphenopalatine "prednisone," ganglion "neuromodulation," "cranial nerve infiltrations," "preventive," "verapamil," "galcanezumab," "lithium carbonate," "gabapentin," toxin," "civamide," "topiramate," "baclofen," botulinum "melatonin," or "sodium valproate." This search was limited to papers published in Spanish or English between 1960 and 2022.

Selection criteria

Publications were included if they examined the effectiveness of treatments for CHs, including abortive and preventive therapies; case reports or case series with less than 10 patients were excluded. In total, 75 studies met the inclusion criteria.

All scientific articles were evaluated using the American Academy of Neurology (AAN) classification of evidence. This classification system considers study design, evidence quality, and consistency of results. Evidence is classified into four categories: Class I (strong evidence), Class II (moderate evidence), Class III (weak evidence), and Class IV (contradictory or insufficient evidence). The AAN classification includes five levels of evidence, as follows (Table 1):

- 1. Level A: Established as effective, ineffective, or harmful based on at least two Class I studies (randomized and controlled trials) or a systematic review of Class I studies.
- Level B: Probably effective, ineffective, or harmful based on at least one Class I study, two or more Class II studies (nonrandomized and controlled trials), or a systematic review of Class II studies.
- Level C: Possibly effective, ineffective, or harmful based on at least one Class II study, two or more Class III studies (observational studies), or a systematic review of Class III studies.
- 4. Level U: Inadequate or contradictory data requiring additional studies.
- 5. Good practice: Based on expert consensus, standard practice, opinion, or case series for diagnostic, treatment, prevention, or screening studies.

TABLE 1 Levels of evidence according to the American Academy of Neurology of the use of several treatments in acute, transitional, and preventive stages.

Intervention in cluster headache	Level of evidence
Acute treatment	
Oxygen therapy	А
Triptans	A
Transcutaneous vagal nerve stimulation	А
Sphenopalatine ganglion stimulation	В
Sphenopalatine ganglion radiofrequency	С
Transitional treatment	
Prednisone	В
Cranial nerve infiltrations	В
Triptans	С
Transcutaneous vagal nerve stimulation	В
Sphenopalatine ganglion stimulation	U
Preventive treatment	
Verapamil	A
Galcanezumab	A
Lithium carbonate	В
Civamide	В
Transcutaneous vagal nerve stimulation	В
Botulinum toxin	С
Gabapentin	С
Topiramate	С
Baclofen	С
Sodium valproate	С
Melatonin	U

Data extraction

Two independent reviewers for each intervention extracted data from each study using a standardized data form. The form included information on the study design, sample size, treatment type, treatment duration, primary outcome measure, and key findings. When there were any discrepancies between the two reviewers, they resolved them through discussion.

Data synthesis

Due to the heterogeneity of the studies, a narrative synthesis approach was used to summarize the findings. The studies were grouped according to the treatment type, and the key findings were summarized in a narrative format. The strengths and limitations of each study were also discussed in several meetings and assigned a level of evidence according to the AAN therapeutic guidelines.

Acute treatment

This phase is treated with triptans, high-flow oxygen, and transcutaneous vagal nerve stimulation (tVNS) (3). Figure 1 shows the acute and transitional treatment for CH.

Triptans

Triptans with sufficient evidence in CH are subcutaneous (SC) sumatriptan, oral sumatriptan, and intranasal (IN) zolmitriptan.



SC sumatriptan (6 mg) is considered the gold standard to treat acute problems and is an effective drug in stopping a pain crisis in CH (4), in a controlled trial (n = 39), randomized to receive 6 mg SC sumatriptan vs. placebo. Sumatriptan was more effective than placebo in achieving 46% of patients being pain-free within ≤ 15 min compared with only 10% on placebo (p < 0.001) (5). In another randomized, double-blind study using 6 or 12 mg SC, mild to complete improvement within 15 min was achieved in 35% on placebo, 75% on 6 mg of SC sumatriptan, and 80% on 12 mg of SC sumatriptan, with no significant difference between the two active groups (5), and according to the report of Gregor et al., lower doses (2-6 mg SC) have been successfully used (6). SC sumatriptan should be administered twice daily if the patient continues to present with pain. A patient with CH is unlikely to develop medication-overuse headache (7-9), tachyphylaxis, increased pain crisis, or delayed medication effect (10-12). However, Dousset et al. (13) have reported that overuse of this SC triptan can aggravate the evolution of the problem.

Although sumatriptan is generally safe to use and does not cause serious adverse events (AEs) (except in patients with coronary artery disease), prophylactic management is the most important, as daily use of sumatriptan may increase the frequency and intensity of attacks (14).

In a randomized, double-blind study of IN sumatriptan, 57% of attacks decreased in severity within 20 min after 20 mg IN sumatriptan, being twice as effective as placebo (11). In a randomized open-label study, they compared 6 mg SC sumatriptan with 20 mg IN sumatriptan to relieve pain attacks within 5 min of pain onset. Of the 52 SC doses applied, 49 achieved complete relief within 15 min compared with seven out of 52 with IN treatments. Only two out of 26 patients preferred IN treatment (12).

Intranasal zolmitriptan 5 mg or 10 mg are similar, being more effective than oral zolmitriptan (15). In two randomized, doubleblind studies, IN zolmitriptan was superior to placebo in reducing pain within 30 min after treatment by 38.5%-40% with 5 mg and 46.9%-62% with 10 mg (p < 0.001) (16). Slightly less than half of the patients on triptans presented with mild and transient adverse effects, such as paresthesia, chest pain, sore throat, and sensation of heat. Severe reported adverse events were transmural cardiac infarction, cardiac arrest, and arrhythmias, and caution should be exercised in patients with a cardiovascular history (17–22) (*level of evidence B*). However, a recent retrospective cohort including 130,000 migraine sufferers exposed to triptans vs. the same number of non-exposed individuals did not find an association between triptan use and increased cardiovascular risk (21) (*level of evidence B*). The US Food Drug Administration (FDA) recommends avoiding triptans in cardiac patients (22), limiting its clinical use (23).

In summary, 6 mg SC sumatriptan or 20 mg IN sumatriptan and 5/10 mg IN zolmitriptan are recommended for treating acute CH attacks (*level of evidence A*). They are not recommended for use in patients with cardiovascular risk factors (*level of evidence B*).

Oxygen therapy

This therapy has shown efficacy and safety in different studies (24). Since Horton's first trial in 1952 (25), 100% oxygen has been used for CH. In 1981, in an open-label randomized crossover trial, 52 patients with CH received 100% oxygen at 7 L/min through a simple face mask, achieving complete or near-complete pain relief in 62% of patients after 7 min, particularly in episodic CH (26). In the first randomized, crossover, double-blind, placebo trial, 19 patients with CH received oxygen inhaled at 6 L/min through a mask without re-inhalation for 15 min or compressed air as a placebo (27). Of the 16 patients on oxygen, 56% experienced complete relief or achieved substantial relief from the attack, compared with 7% of patients who inhaled air (27). In another recent study, 109 patients with CH were randomly assigned to use 100% high-flow oxygen inhaled at 12 L/min through a mask without re-inhalation for 15 min compared with a control group that inhaled air. High-flow oxygen was effective in aborting crisis in 78%, and freedom from pain was achieved at 15 min compared with only 20% of attacks treated with inhaled air (*p* < 0.001) (28).

An internet survey of 2,193 patients (of which 1,604 had CH and 504 had probable CH) demonstrated an excellent response to O_2 treatment in almost 50% of patients. The efficacy was even higher in those over 65 (77%) (29). In a review, oxygen devices for CH were compared, and while it is true that the inspired fraction of O_2 is better with high-flow devices, no significant difference in therapeutic outcomes was found (30). In a single-blind, semi-randomized, crossover-controlled study, 102 acute attacks were treated with 100% oxygen in 57 patients with CH using a simple mask at 15 L/min, valve mask for O_2 on demand, or the O_2 ptimask, and no significant difference in efficacy was found. However, a *post hoc* analysis favored using the O_2 ondemand valve mask and the O_2 ptimask by avoiding another rescue therapy (31).

In a randomized, double-blind crossover study, patients were treated with O_2 at 7 and 12 L/min, with no significant difference found between the two doses in terms of efficacy for the primary outcome of pain control nor in the incidence of adverse effects. Similarly, it was found that those who did not respond to a dose of 7 L/min will show no benefit at doses of 12 L/min, an odds ratio of being pain-free using 12 L/min of 0.73 [95% confidence interval (CI) 0.52–1.02] compared with 7 L/min (p = 0.061) (32).

Other forms of oxygen therapy exist, such as continuous positive airway pressure and hyperbaric chamber for CH. However, a systematic review of hyperbaric oxygen reported low quality in evidence (33).

The use of oxygen in treating a painful crisis in CH is recommended (*level of evidence A*), with no a significant difference between the types of oxygen devices utilized.

Transcutaneous vagal nerve stimulation

This treatment was used in refractory epilepsy, using a stimulator of the vagus nerve implanted, which modulates the trigeminal autonomic reflex and central connections in the nucleus of the solitary tract to the hypothalamus via the vagus nerve (34). Ten (48%) CH patients (11 chronic, eight episodic, 15 improved, and four were unchanged) improved, with a mean of 11 ± 1 min from the start of pacing. Ten (55%) patients reduced acute high-flow oxygen, and nine (48%) patients reduced triptan use by 48%. Prophylactic use of the device substantially reduced attack frequency from 4.5/24 h to 2.6/24 h (p < 0.0005) after treatment (35).

A prospective, open-label, randomized trial (PREVA) compared adjuvant prophylactic VNS (n = 48) with standard care alone [control (n = 49)]. Two weeks of baseline were followed by a 4-week randomized phase (standard care plus VNS vs. control) and a 4-week extension (standard care plus VNS). Primary endpoints were reduction in the mean number of CH attacks per week, response rate, use of abortive medications, and safety/ tolerability. During the randomized phase, individuals in the intention-to-treat population treated with standard therapy plus tVNS (n = 45) had a more significant reduction than controls (n = 48) (-5.9 vs. -2.1) for a mean of 3.9 fewer attacks per week (95% CI 0.5–7.2; p = 0.02). Higher response rates of \geq 50% were also observed with standard therapy plus tVNS [40% (18/45)] vs. controls [8.3% (4/48); p < 0.001] without serious adverse events (36).

One hundred and fifty subjects were enrolled in this study and randomized (1:1) to receive tVNS or sham treatment for ≤ 1 month (double-blind phase); completers were eligible to enter a 3-month open-label tVNS phase. The primary endpoint was the response rate. The initial population was 133 subjects, of which 60 were tVNS-treated subjects (episodic CH, n = 38; with chronic CH, n = 22) and 73 were sham-treated subjects (episodic CH, n = 47; chronic CH, n = 26). The response was achieved in 26.7% of tVNS-treated subjects and 15.1% of sham-treated subjects (p = .1). The rates of answer were significantly higher with tVNS than with sham (tVNS, 34.2%; sham, 10.6%; p = 0.008) but not in the chronic CH cohort (tVNS, 13.6%; sham, 23.1%; p = 0.48). Sustained response was higher with tVNS in the episodic CH (p = 0.008) and in the overall population (p = 0.04). No serious adverse events occurred (37). Goadsby et al. compared 48 subjects treated with tVNS (14 episodic CH, 34 chronic CH) and 44 subjects treated with sham (13 episodic CH, 31 chronic CH). For the primary endpoint, the treatments were not significantly different for the total cohort. In the episodic CH subgroup, tVNS (48%) was superior to sham (6%; p < 0.01). But neither in the chronic form (38).

In patients with drug-resistant CH or pharmacological contraindications, tVNS is indicated as acute or preventive treatment alone or in addition to the standard treatment (*level of evidence B*).

Treatments in the sphenopalatine ganglion

Radiofrequency (RF) blockade or stimulation with automatic devices of the sphenopalatine ganglion (SPG) has been used for refractory cases of CH.

Radiofrequency denervation

In 1997, Sanders and Zuurmond performed sphenopalatine ganglion blockade (n = 66) using a fluoroscopy-guided procedure and RF ablation of the sphenopalatine ganglion for the management of CH, achieving complete pain relief in 60.7% of patients with episodic CH and 30% of patients with chronic CH with few transient side effects (39).

In a recent case series on the effect of RF denervation of the sphenopalatine ganglion in 23 patients with drug-resistant CH, 79% experienced more than 50% pain relief at the first procedure, and after undergoing denervation, the pain relief was 77% at 48 h, and 59%, 60%, and 31% at 1, 3, and 6 months, respectively, concluding that this treatment can effectively decrease CH pain for at least several months (40) (*level of evidence C*).

Sphenopalatine ganglion stimulation

In the first randomized controlled trial of 28 patients with chronic CH, 566 attacks were treated using a remotely controlled device designed to stimulate the sphenopalatine ganglion through a device implanted in the pterygopalatine fossa on the side of the headache. At 15 min of sphenopalatine ganglion stimulation, pain relief was obtained in 67.1% of attacks treated with complete stimulation vs. 7.4% with sham stimulation, and a significant absence of pain was achieved in 34.1% vs. 1.5%. The acute response rate was 32%. Adverse events of maxillofacial surgery were frequent but reversible. Eighty-one percent of the patients experienced maxillary paresthesia, and six patients were re-operated (40). In their open phase, 32 patients with pain relief in 67.1% at 15 min were successfully relieved bv neuromodulation, while freedom from pain was obtained in only 7.4% with sham stimulation (p < 0.0001) (41). In an evaluation of 5,956 attacks of pain over 24 months, 45% responded in patients with chronic CH refractory to SPG stimulation. This effective acute treatment offers sustained efficacy over 24 months of observation (42). In a population of 33 patients with refractory chronic CH, SPG neuromodulation induced periods of cluster attack remission; some patients were also able to reduce or discontinue their preventive medication, and remissions were accompanied by improved quality of life (43).

CH with RF ablation has a utility *level of evidence C*. Treatment with different remotely controlled devices for sphenopalatine ganglion stimulation has *evidence B*.

Cranial nerve infiltrations

Few studies showed effectiveness for complete attack control of 35.6% and partial response of 64.4%. Peres et al. proposed the use of the block of the great occipital nerve as a transitional treatment for the attack of CH in the acute presentation, with good tolerance and no adverse events; headache intensity, frequency, and duration significantly decreased compared with the week before and the week after the nerve block (p < 0.003,

p = 0.003, p < 0.005, respectively) (44). An open-label, uncontrolled study of multiple pericranial nerve infiltrations showed effectiveness using major occipital nerve infiltration for chronic CH, and this therapy can be more effective or inclusive than prednisone in the transitional treatment (82.7% vs. 64.4%) (45).

Transitional treatment: short prevention or bridge

To treat a cluster attack, to serve as a temporary "bridge" between acute and preventive treatments. Its use depends on initiating a preventive treatment or the daily frequency of attacks. It is generally recommended during an outbreak (cluster) with ≥ 2 daily attacks. Also, it has been proposed that the history of the duration of each episode should be greater than or equal to the latency for the effect of long-term preventive treatments. Scientific evidence for the transitional treatment is limited (45). Multiple cranial nerve blocks may provide an effective, well-tolerated, reproducible transitional treatment in CH (46).

Prednisone

Prednisone is a drug effective for the treatment of CH with only limited high-quality evidence. Only one prospective, randomized, placebo-controlled study (53 vs. 56 placebo) was reported, using 100 mg prednisone for 5 days and tapering 20 mg every 3 days and simultaneously starting verapamil at 40 mg TID and increasing to 120 mg TID by day 19 at the beginning of the treatment and ending with a final dose of 360 mg/day. Patients in the prednisone group had a mean of 7-1 (SD 6-5) attacks in the first week, compared with 9-5 (6-0) attacks in the placebo group of patients (p = 0.002) (47). Therefore, it is recommended to use prednisone (100 mg/day) for 5 days and taper 20 mg every 3 days until finished (*level of evidence B*).

Triptans

Any recent high-quality studies on the effectiveness of triptans in transitional treatments are yet to be reported. A case series with naratriptan [in one report, 43 cases, 37 patients (86.0%) achieved an improvement of CH] (48) and frovatriptan can be effective as a transitional therapy for CHs (49). A small open-label study with 18 patients suggests that 40 mg eletriptan, administrated twice daily, may be helpful for transition prophylaxis in CH (50) (*level of evidence III C*).

In a 2005 study (51), 11 out of 13 (85%) patients in the active group (of which four had chronic CH and nine had episodic CH) were attack-free compared with 0 out of 10 patients in the placebo group (p = 0.0001), with preparations as follows: propionate and disodium phosphate, plus lidocaine, into the greater occipital nerve ipsilateral to the pain, vs. lidocaine alone, reporting that 85% of patients were attack-free at 72 h vs. none in the placebo group and 30.7% had immediate response. No significant difference was found if the patient was previously receiving preventive treatment (51).

In another similar study, a suboccipital injection of cortivazol was performed in patients with episodic or chronic CH. The protocol included an administration of three injections of the drug, without local anesthetic, over 6 days, with evaluation at 9, 30, and 90 days and up to 11 months (52). Forty-three patients were enrolled in the study. Results favored cortivazol, and 52% of the patients remained pain-free from day 4 to 30, with a mean difference of 19.7, 6.8–32.6; p = 0.004) (52) (level of evidence B).

Neuromodulation

No specific studies for transitional treatment in CH were reported. However, studies of sphenopalatine ganglion stimulation and percutaneous vagal nerve stimulation showed indirect evidence, and in the former case, it was not recommended (41).

Non-invasive transcutaneous vagal stimulation. A prospective randomized open-label study evaluated this technique for the acute management of refractory chronic CH (42), using SPG stimulation for disabled patients, and should be considered after medical treatments fail (*level of evidence B*).

Anti-CGRP monoclonal antibodies were not approved as bridge therapy and will be discussed in the next section (53).

Preventive treatment *Verapamil*

Figure 2 shows the preventive treatment algorithm. This drug is the preventive drug of first choice for CH (54). Only five trials (two controlled) have investigated its prophylactic effect. In a doubleblind study comparing the efficacy of verapamil vs. placebo in episodic CH prophylaxis, in 30 patients, 15 on verapamil (120 mg TID) and 15 on placebo (TID) for 14 days, 360 mg verapamil vs. placebo showed a significant decrease in daily attack frequency ($0.66 \pm 0.8.8$ vs. 1.65 ± 1.01 , respectively, p < 0.0001) and everyday analgesic use (0.5 ± 0.87 vs. 1.2 ± 1.03 , respectively, p < 0.004). They are reporting a reduced frequency of attacks and abortifacient consumption in the verapamil group. Side effects were mild (55).

In a report of 369 patients with CH, 217 outpatients (175 men) received verapamil, starting at a minimum of 240 mg/day and increasing by 80 mg every 2 weeks with a control electrocardiogram (EKG), until the CH stopped, or side effects prevented increasing the dose, or until a maximum dose of 960 mg/day was reached. However, one patient received verapamil of 1,200 mg/day. In total, 19% had arrhythmias, and 36% had bradycardia. The authors suggested performing EKGs and monitoring for the development of block and bradycardia in any patient receiving verapamil (56).

In a multicenter trial with a double-blind, crossover design, comparing verapamil (360 mg/day) with lithium carbonate (900 mg/day) in preventing crisis in chronic CH, both effectively prevented CH. However, verapamil caused fewer side effects and had a shorter period of response latency. No correlation was observed between the plasma levels of the drugs and their clinical efficacy.

Both significantly improved the headache index (verapamil 50%, lithium 37%) and the reduction in analgesic consumption (58% in both groups) (57).

An open trial showed that 94% (49/52) of patients with episodic CH and 55% (10/18) with chronic CH improved with doses of 200–960 mg. However, two patients with episodic CH and eight with chronic CH required additional therapy (lithium, sumatriptan, or valproate) (58). In another open clinical trial (n = 48) regarding CH, 69% improved at \geq 75%, finding no difference in response between episodic (mean dose of 354 mg/ day) and chronic (mean dose of 572 mg/day) CH (59).



In the current daily practice, patients receive verapamil at an average dose of 578 mg daily (maximum of 1,200 mg daily). The dose should be increased slowly to minimize side effects and to determine the lowest effective dose. Adverse effects are mainly cardiac conditions. In 2016, 22 cardiologists recommended that an EKG should always be performed before treatment, but no consensus on monitoring during treatment is agreed. Fifty percent recommended performing an EKG before dose escalation, while 60% recommended an EKG after dose escalation (60).

The European Federation of Neurological Societies (EFNS) guidelines for the treatment of CH suggest that prophylaxis should be performed with verapamil with a daily dose of 240 mg (maximum dose depends on tolerability or efficacy) (61). In several recent updates, the dose of 360 mg/day divided into three doses of 120 mg each is suggested (62).

In summary, in both episodic and chronic CHs, verapamil effectively reduces the intensity and number of pain attacks, facilitates acute treatment, and is the most robust evidence of maintenance preventive therapy (*level of evidence A*).

Anti-CGRP mAbs

Monoclonal antibodies that act by binding to CGRP, fremanezumab, and galcanezumab have been evaluated for the preventive treatment of CH. Galcanezumab at high doses (300 mg) is effective in the prevention of episodic CH. However, fremanezumab and galcanezumab at non-high doses are ineffective in preventing chronic CH (63). Galcanezumab was approved by the FDA; based on a study of 106 enrolled patients, 49 were randomized to galcanezumab and 57 to placebo, with a mean baseline of 17.8 ± 10.1 in the galcanezumab group and 17.3 ± 10.1 in the placebo group. The weekly reduction in attacks

was 8.7 in the galcanezumab group compared with 5.2 in the placebo group (difference of 3.5 attacks weekly; 95% CI, 0.2-6.7; p = 0.04). The adverse effects were comparable with placebo (53). Recent data from randomized trials using monoclonal antibodies targeting CGRP (anti-CGRP mAbs) are controversial. Galcanezumab is the first anti-CGRP mAb approved by the FDA for episodic CH, although the study for chronic CH was negative (64). The administration is subcutaneous: 300 mg monthly. The most frequent side effects were nasopharyngitis and pain at the application site (65). In episodic CH, galcanezumab is a first-line treatment that decreases the intensity and number of pain attacks and facilitates preventive treatment. Two hundred thirty-seven patients were randomized and treated (120 with placebo; 117 with galcanezumab). The primary endpoint was the mean change from baseline in weekly attack frequency with galcanezumab compared with placebo. The secondary endpoints were a 50% response rate. At the start of the study, the age was 45 years, and 63% were taking a preventive drug. The primary endpoint was not reached; the mean change in weekly attack frequency was 4.6 with placebo. The mean change in weekly attack frequency was 4.6 with placebo vs. 5.4 with galcanezumab (p < 0.334) (66). In a recent study, 233 patients received at least one dose of galcanezumab over 341 days. Most were male (n = 169/233; 72.5%) with a mean age of 44.9 (±10.9) years. A total of 185 patients (n = 185/233; 79.4%) reported adverse events, and 18 patients (n = 18/233; 7.7%) discontinued treatment due to AEs. Probable hypersensitivity episodes (rash, urticaria, and injection site) (n = 14/233; 6.0%) were reported. A history of suicidal ideation (n = 55/237; 23.2%) was found, and one patient had a non-fatal suicide attempt during washout. Galcanezumab at 300 mg monthly had a good tolerability and safety profile in

adults with chronic CH with up to 15 months of treatment (67). Therefore, this is a promising treatment, although at the moment, due to a lack of controlled clinical studies, more evidence for 1A recommendation for episodic CH is needed. Still, it may be at this level in the future.

Lithium carbonate

Lithium is used if verapamil fails or a verapamil treatment cannot be initiated or continued. Three trials with lithium are noted. In a preemptive multicenter study using a double-blind, crossover design, verapamil was compared with lithium carbonate, with both being effective. Still, verapamil caused fewer side effects and had a shorter latency period (68).

In a double-blind, placebo-controlled, parallel-group, comparative study evaluating slow-release lithium (800 mg/day) or placebo, lithium was discontinued in patient 27 because no difference was found with placebo. Only minor adverse events were reported (69). In a retrospective study of 19 patients, eight with chronic CH experienced a positive effect using lithium in the first 2 weeks (serum concentration of 0.7–1.2 mmol/L) (68). Studies suggested that lithium therapy is more effective in chronic than episodic CH, but further studies are needed (69).

Side effects may induce discontinuation of treatment. Nausea, dizziness, and tremor are some of the side effects of lithium. Prolonged use of lithium carbonate may cause renal failure and lead to hypothyroidism. To minimize side effects, serum concentrations and hepatic, thyroid, and renal function should be periodically monitored. Lithium concentration should not exceed 1.2 mEq/L. In CH prophylaxis, which is possibly more chronic than episodic, lithium is an effective treatment and could be used if first-line management (verapamil, maybe galcanezumab) has not worked (*level of evidence B*) (70).

Sodium valproate

In an open trial, sodium valproate (600–2,000 mg/day) effectively treated CH in 11 out of 15 (73%) patients, and nine achieved complete remission (71). Subsequently, a double-blind, placebo-controlled clinical study with 50 patients (of which 37 had CH) found no difference between the sodium valproate group and placebo group, with a 50% decrease in attack frequency in sodium valproate and 62% in placebo (72). Sodium valproate could be an alternative in preventing CH, although evidence of its efficacy is only limited (level of evidence C).

Civamide

A nasal spray $(10 \mu l/0\% - 025\%)$ is applied daily based on capsaicin that inhibits pain transmission by activating valinoid-1 receptors and blocking calcium channels. The most frequent side effects are nasal burning, tearing, and rhinorrhea. In a multicenter, double-blind, placebo-controlled study, a significant improvement in the frequency of pain attacks (-8.6 vs. 3.6) from week 1 to day 14 post-treatment was seen (73) without significant changes in intensity, severity of headaches, and associated symptoms.

In CH, nasal civamide only improves the frequency of pain attacks (*level of evidence B*).

Gabapentin

Gabapentin interacts with calcium channels and increases GABA synthesis in the central nervous system (74). In an open pilot study with 12 patients who did not respond to other treatments, gabapentin was effective in significantly reducing the frequency and intensity of headache as a prophylactic treatment for CH, observing that after 8 days, the pain had subsided, an effect that was maintained for up to 4 months (75).

In another study of 14 patients (with mean age of 42 ± 15 years), gabapentin was gradually introduced; the maintenance dose was 900–2,400 mg for an average of 3.5 months. The average number of headaches per week and pain intensity were reduced; only two (14.28%) patients did not respond. At the end of the treatment with gabapentin, no recurrences in the treated patients were noted. Mild to moderate side effects, such as drowsiness, dizziness, sluggishness, and constipation, were registered in 57.14%. No dropouts due to side events were reported (76).

In another open-label study, eight patients with episodic CH and four patients with chronic refractory CH received 900 mg/day of gabapentin, and all were pain-free at 1 week. In six patients with episodic CH, treatment was discontinued after 2 months, and no relapses occurred during 3 months of follow-up.

No new attacks were recorded during 4 months of follow-up in patients with chronic CH, and only two reported mild somnolence. Gabapentin also proved effective in patients with chronic CH; six out of eight patients who were resistant to a first-line treatment responded to this therapy. The most prolonged continuous painfree period with a constant dose was up to 13 months. In another patient, an exacerbation of CH occurred; therefore, gabapentin was increased to 2,400 mg, and daily and oral corticosteroids were transiently added (10 days).

CH attacks almost or completely suppressed markedly vary (between 800 and 3,600 mg). Undesirable effects are transient somnolence with high doses of gabapentin and impotence (77). Gabapentin may be helpful in the prevention of both episodic and chronic CHs alone or in combination with other drugs (*level of evidence C*).

Topiramate

This drug is antiepileptic with multiple mechanisms of action. According to an open-label, prospective study of 12 patients with episodic CH and 14 patients with chronic CH, starting with 25 mg to 200 mg, a remission in 15 patients and six with more than 50% was noted. Seven patients had remission since the beginning. The most frequent side effects of topiramate are cognitive dysfunction, paresthesia, taste alterations, weight loss, fatigue, and dizziness. It is contraindicated in patients with a history of nephrolithiasis (78).

In episodic and chronic CHs, topiramate is recommended as a preventive option treatment (*level of evidence C*).

Baclofen

Baclofen acts on GABA-B receptor activation. In an open-label, prospective study with 16 symptomatic patients who suffered

from CH, the patients received 15 mg to 30 mg for 2 weeks, and 12 patients were attack-free for 1 week using 5 mg-10 mg per day. The most common side effects of baclofen are dizziness, ataxia, muscle weakness, and drowsiness (79).

In episodic CH, baclofen is recommended as a preventive treatment (*level of evidence C*).

Botulinum toxin

A systematic review on botulinum toxin (BTX) for the treatment of CH analyzed three studies (10–17 patients each), all showing a significant improvement in reducing the frequency and severity of CH by at least 50%, even in the first week of the treatment. SPG injection was shown to have a higher incidence of adverse events (80). Another pilot study showed that BTX in the otic ganglion did not reduce the number of attacks per week at 2 months (81). Ultrasound-guided large occipital nerve block using BTX has been used in nine subjects with CH, with a satisfactory response, and has been proposed as a treatment possibility (82).

In summary, BTX applied over the greater occipital nerve or in the sphenopalatine ganglion may be helpful for prophylaxis of both episodic and chronic CHs, alone or combined with other drugs (level of evidence C). A fascinating long-term study using the application of stereotactically guided BTX to the SPG in seven subjects showed a significant long-term reduction in the number of seizures in CH patients who received repeated injections. A considerable reduction was demonstrated in the total number of CH attacks and severe and unbearable symptoms, with a significant increase in headache-free days. This new technique uses a stereotactic lateral percutaneous approach to inject BTX into the SPG. The disadvantage is that it requires continuous x-ray imaging (fluoroscopy) and detailed anatomical knowledge of the area; the procedure can be repeated as often as necessary using a single CT image. This process is also well accepted and safe. However, a randomized, placebo-controlled trial is required to confirm its efficacy and safety (83). In a prospective, open-label, uncontrolled pilot study, a single injection of 25 IU (n = 5) or 50 IU (n = 5) BTA was administered into the SPG to 10 individuals with intractable chronic CH with a follow-up of 24 weeks. A total of 11 AEs were recorded to be non-severe; the most relevant was a posterior epistaxis. The number of attacks was significantly reduced from baseline from 11 ± 14 (p = 0.038) to 5 ± 5 (p =0.028) at month 1; for months 2-6, the mean values and significance levels were identical to those of the analysis. The mean reduction of attacks from baseline in months 1-3 and months 4-6 for the entire follow-up (months 1-6) was 51% (p = 0.028). The frequency of cluster attacks was significantly reduced during 5 of the 6 months post-treatment. BTA injection into the SPG in intractable chronic CH appeared to have an acceptable AE profile. Efficacy data indicated a significant reduction in the frequency of the cluster attack after treatment, and five out of 10 patients responded to the treatment with a mean decrease in attack frequency of 77%. Randomized placebocontrolled studies are therefore warranted to establish the safety and efficacy of this treatment (84).

Occipital nerve stimulation

Since Magis et al. reported that for drug-resistant chronic CH, occipital nerve stimulation (ONS) may be helpful, several studies have been performed; in this authors' analysis, eight patients with drug-resistant CH had a suboccipital neurostimulator implanted on the suboccipital side of the head and were asked to record details of the frequency, intensity, and symptomatic treatment of their attacks. Eight patients had a suboccipital neurostimulator implanted on the headache side and recorded the frequency, intensity, and symptomatic treatment of their attacks in a diary before and after the stimulator. Two patients were pain-free. Three patients had a reduction in seizure frequency of about 90%. Two patients had an improvement of about 40%. The mean follow-up was 15.1 months (SD 9.5, range 3–22). The procedure acts through slow neuromodulatory processes at the level of the upper brainstem or diencephalic centers (85).

Other open-label studies support "ONS" as a valuable tool in treating patients with refractory chronic CH. The potential side effects and complication rates of the intervention are minimal (86).

The efficacy of ONS was evaluated in an open-label study including 35 patients with chronic drug-resistant CH (with mean age of 42 years; 30 men; with mean illness duration of 6.7 years). The primary endpoint was a reduction in the number of daily attacks. After a median follow-up of 6.1 years (range 1.6–10.7), out of 20 (66.7%) responders (\geq 50% reduction in headache number per day), 12 (40%) showed a stable condition with sporadic attacks, five had a 60%–80% reduction in the number of headache attacks per day, and in the remaining three responders, chronic CH was transformed into episodic CH. Ten (33.3%) patients were non-responders. The efficacy of ONS is confirmed in chronic drug-resistant CH (87) (*level of evidence B*).

Melatonin

Small, non-randomized clinical studies have not demonstrated that melatonin is used to prevent CH (88, 89).

In conclusion, melatonin is not effective in the preventive treatment of CH (*level of evidence U*).

Conclusions

Multiple effective and safe treatments are available to treat patients with episodic, chronic, and pharmacoresistant CH according to the profile of each patient.

Choosing the best treatment in an individualized and appropriate way can change the quality of life of those who suffer from a terrible condition, which, due to its severity, has been called the "suicidal headache" because of the anxiety caused by acute, episodic, or chronic headaches.

Author contributions

IR-L: Conceptualization, Formal analysis, Investigation, Methodology, Supervision, Writing – original draft, Writing – review & editing. M-KV-J: Conceptualization, Data curation, Formal analysis, Investigation, Methodology, Writing - original Acknowledgments draft, Writing - review & editing, Resources, Supervision. SG: Conceptualization, Formal analysis, Investigation, Methodology, Resources, Supervision, Validation, Writing - original draft, Data facilities for meetings. curation, Project administration, Writing - review & editing. JN-K: Conceptualization, Investigation, Methodology, Supervision, Conflict of interest

Validation, Writing - original draft, Formal analysis, Resources. AM-M: Data curation, Formal analysis, Investigation, Methodology, Project administration, Resources, Validation, Writing - original draft, Writing - review & editing. AM-C: Conceptualization, Data curation, Investigation, Methodology, Supervision, Writing - original draft, Writing - review & editing, Validation. HJ-J: Formal analysis, Investigation, Methodology, Resources, Writing - original draft, Writing - review & editing, Conceptualization. MM-G: Conceptualization, Formal analysis, Investigation, Methodology, Writing - original draft, Writing review & editing, Validation. MG-C: Conceptualization, Investigation, Validation, Writing - original draft, Writing review & editing, Data curation, Project administration, Supervision. EC: Conceptualization, Data curation, Investigation, Project administration, Validation, Writing - original draft, Writing - review & editing, Formal analysis, Methodology. JV-C: Conceptualization, Data curation, Formal analysis, Investigation, Methodology, Project administration, Writing - original draft, Writing - review & editing, Resources. AM: Conceptualization, Data curation, Formal analysis, Investigation, Methodology, Project administration, Writing - original draft, Writing - review & editing, Supervision, Validation, Visualization. PU-J: Conceptualization, Data curation, Formal analysis, Investigation, Methodology, Validation, Writing - original draft, Writing review & editing. RV-G: Conceptualization, Data curation, Formal analysis, Investigation, Methodology, Validation, Writing - original draft, Writing - review & editing, Project administration, Resources. MC-O: Conceptualization, Data curation, Formal analysis, Investigation, Methodology, Validation, Writing - original draft, Writing - review & editing, Supervision. DS-J: Conceptualization, Data curation, Formal analysis, Investigation, Methodology, Writing - original draft, Writing review & editing.

Funding

The publication was paid for with funds from AMCEMIG (Asociación Mexicana para el Estudio de la Cefalea y Migraña).

10.3389/fpain.2023.1265540

The authors are grateful to Lilly Mexico for lending us their

IR-L received honoraria for consulting activities, serving on advisory boards, and as a speaker from Allergan-AbbVie, Pfizer, Eli Lilly, and Carnot de México. MKV received honoraria from Allergan-AbbVie, Pfizer, Eli Lilly, Abbot, and Carnot de México. SG received honoraria for consulting activities, serving on advisory boards, and as a speaker from Eli Lilly. JAN received honoraria for consulting activities, serving on advisory boards, and as a speaker from Eli Lilly and Pfizer. AMM received honoraria for consulting activities, serving on advisory boards, and as a speaker from Pfizer. HJJ received honoraria for consulting activities, serving on advisory boards, and as a speaker from Allergan-AbbVie. MMG received honoraria for consulting activities, serving on advisory boards, and as a speaker from Pfizer. MGC received honoraria for consulting activities, serving on advisory boards, and as a speaker from Allergan-AbbVie, Grünenthal, Eli Lilly, and Pfizer.

ECA received honoraria for consulting activities and serving on advisory boards and as a speaker from Novartis, Sanofi, Ferrer, Pfizer, Boehringer-Ingelheim, Merk, Silanes, ApoPharma, Asofarma, CSL, Behring, Carnot, and Ferrer Grupo. JVC received honoraria for consulting activities, serving on advisory boards, and as a speaker from Pfizer. AM received honoraria for consulting activities, serving on advisory boards, and as a speaker from Pfizer and Eli Lilly. RDV received honoraria for consulting activities, serving on advisory boards, and as a speaker from Pfizer. DSJ received honoraria for consulting activities, serving on advisory boards, and as a speaker from Pfizer.

The remaining authors declare that the research was conducted in the absence of any commercial or financial relationships that could be construed as a potential conflict of interest.

Publisher's note

All claims expressed in this article are solely those of the authors and do not necessarily represent those of their affiliated organizations, or those of the publisher, the editors and the reviewers. Any product that may be evaluated in this article, or claim that may be made by its manufacturer, is not guaranteed or endorsed by the publisher.

References

^{1.} Buture A, Ahmed F, Dikomitis L, Boland JW. Systematic literature review on the delays in the diagnosis and misdiagnosis of cluster headache. Neurol Sci. (2019) 40 (1):25-39. doi: 10.1007/s10072-018-3598-5

^{2.} Martelletti P, Curto M. Cluster headache is still lurking in the shadows. Pain Ther. (2021) 10(2):777-81. doi: 10.1007/s40122-021-00278-5

^{3.} Wei DY, Goadsby PJ. Cluster headache pathophysiology-insights from current and emerging treatments. Nat Rev Neurol. (2021) 17(5):308-24. doi: 10.1038/ s41582-021-00477-w

^{4.} Leone M, Giustiniani A, Cecchini AP. Cluster headache: present and future therapy. Neurol Sci. (2017) 38:45-50. doi: 10.1007/s10072-017-2924-7

5. Sumatriptan Cluster Headache Study Group. Treatment of acute cluster headache with sumatriptan. N Engl J Med. (1991) 325(5):322–6. doi: 10.1056/NEJM199108013250505

6. Gregor N, Schlesiger C, Akova-Öztürk E, Kraemer C, Husstedt I-W, Evers S. Treatment of cluster headache attacks with less than 6 mg subcutaneous sumatriptan. *Headache*. (2005) 45:1069–72. doi: https://doi.org/10.1111/j.1526-4610. 2005.05189

7. Ekbom K, Monstad I, Prusinski A, Cole JA, Pilgrim AJ, Noronha D. Subcutaneous sumatriptan in the acute treatment of cluster headache: a dose comparison study: the sumatriptan cluster headache study group. *Acta Neurol Scand.* (1993) 88(1):63–9. doi: 10.1111/j.1600-0404.1993.tb04189.x

8. Paemeleire K, Bahra A, Evers S, Matharu MS, Goadsby PJ. Medication-overuse headache in patients with cluster headache. *Neurology*. (2006) 67(1):109–13. doi: 10. 1212/01.wnl.0000223332.35936.6e

9. Ekbom K, Krabbe A, Micieli G, Prusinski A, Cole JA, Pilgrim AJ, et al. Cluster headache attacks treated for up to three months with subcutaneous sumatriptan (6 mg): sumatriptan cluster headache long-term study group. *Cephalalgia*. (1995) 15 (3):230–6. doi: 10.1046/j.1468-2982.1995.015003230.x

10. Göbel H, Lindner V, Heinze A, Ribbat M, Deuschl G. Acute therapy for cluster headache with sumatriptan: findings of a 1-year long-term study. *Neurology*. (1998) 51 (3):908–11. doi: 10.1212/WNL51.3.908

11. van Vliet JA, Bahra A, Martin V, Ramadan N, Aurora SK, Mathew NT, et al. Intranasal sumatriptan in cluster headache: randomized placebo-controlled doubleblind study. *Neurology*. (2003) 60(4):630–3. doi: 10.1212/01.WNL.0000046589. 45855.30

12. Hardebo JE, Dahlöf C. Sumatriptan nasal spray (20 mg/dose) in the acute treatment of cluster headache. *Cephalalgia*. (1998) 18(7):487–9. doi: 10.1046/j.1468-2982.1998.1807487.x

13. Dousset V, Chrysostome V, Ruiz B, Irachabal S, Lafittau M, Radat F, et al. Does repeated subcutaneous administration of sumatriptan produce an unfavorable evolution in cluster headache? *J Headache Pain*. (2004) 5:110–4. doi: 10.1007/s10194-004-0078-5

14. Leone M, Cecchini AP. Long-term use of daily sumatriptan injections in severe drug-resistant chronic cluster headache. *Neurology*. (2016) 86(2):194–5. doi: 10.1212/WNL.00000000002117

15. Cittadini E, May A, Straube A, Evers S, Bussone G, Goadsby PJ. Effectiveness of intranasal zolmitriptan in acute cluster headache: a randomized, placebo-controlled, double-blind crossover study. *Arch Neurol.* (2006) 63(11):1537–42. doi: 10.1001/archneur.63.11.nct60002

16. Rapoport AM, Mathew NT, Silberstein SD, Dodick D, Tepper SJ, Sheftell FD, et al. Zolmitriptan nasal spray in the acute treatment of cluster headache: a doubleblind study. *Neurology*. (2007) 69(9):821–6. doi: 10.1212/01.wnl.0000267886.85210.37

17. Willett F, Curzen N, Adams J, Armitage M. Coronary vasospasm induced by subcutaneous sumatriptan. *Br Med J.* (1992) 304(6839):1415–1415. doi: 10.1136/bmj.304.6839.1415

18. Curtin T, Brooks AP, Roberts JA. Cardiorespiratory distress after sumatriptan given by injection. *Br Med J.* (1992) 305(6855):713-4; author reply 714. doi: 10. 1136/bmj.305.6855.713-d

19. Kelly KM. Cardiac arrest following use of sumatriptan. *Neurology*. (1995) 45 (6):1211-3. doi: 10.1212/WNL45.6.1211

20. Ottervanger JP, Paalman HJ, Boxma GL, Stricker BH. Transmural myocardial infarction with sumatriptan. *Lancet.* (1993) 341(8849):861–2. doi: 10.1016/0140-6736(93)93064-8

21. Ghanshani S, Chen C, Lin B, Duan L, Shen YJA, Lee MS. Risk of acute myocardial infarction, heart failure, and death in migraine patients treated with triptans. *Headache*. (2020) 60(10):2166–75. doi: 10.1111/head.13959

22. Food Drug Administration. 020626s027lbl.pdf. Available at: https://www.accessdata.fda.gov/drugsatfda_docs/label/2017/020626s027lbl.pdf (Accessed July 22, 2023).

23. Dodick DW, Martin V. Triptans and CNS side effects: pharmacokinetic and metabolic mechanisms. *Cephalalgia*. (2004) 24(6):417–24. doi: 10.1111/j.1468-2982. 2004.00694.x

24. Moon HS, Park JW, Lee KS, Chung CS, Kim BK, Kim JM, et al. Clinical features of cluster headache patients in Korea. *J Korean Med Sci.* (2017) 32(3):502–6. doi: 10. 3346/jkms.2017.32.3.502

25. Horton BT. Histaminic cephalgia. J Lancet. (1952) 72(2):92-8.

26. Kudrow L. Response of cluster headache attacks to oxygen inhalation. *Headache*. (1981) 21(1):1-4. doi: 10.1111/j.1526-4610.1981.hed2101001.x

27. Fogan L. Treatment of cluster headache: a double-blind comparison of oxygen vs. air inhalation. *Arch Neurol.* (1985) 42(4):362-3. doi: 10.1001/archneur.1985. 04060040072015

28. Cohen AS, Burns B, Goadsby PJ. High-flow oxygen for treatment of cluster headache: a randomized trial. JAMA. (2009) 302(22):2451-7. doi: 10.1001/jama.2009.1855

29. Pearson SM, Burish MJ, Shapiro RE, Yan Y, Schor LI. Effectiveness of oxygen and other acute treatments for cluster headache: results from the cluster headache

questionnaire—an international survey. Headache. (2019) 59(2):235-49. doi: 10. 1111/head.13473

30. Nijhuis JC O, Haane DY, Koehler PJ. A review of the current and potential oxygen delivery systems and techniques utilized in cluster headache attacks. *Cephalalgia.* (2016) 36(10):970–9. doi: 10.1177/0333102415616878

31. Petersen AS, Barloese MC, Lund NL, Jensen RH. Oxygen therapy for cluster headache: a mask comparison trial—a single-blinded, placebo-controlled, crossover study. *Cephalalgia*. (2017) 37(3):214–24. doi: 10.1177/0333102416637817

32. Dirkx THT, Haane DYP, Koehler PJ. Oxygen treatment for cluster headache attacks at different flow rates: a double-blind, randomized, crossover study. J Headache Pain. (2018) 19(1):94. doi: 10.1186/s10194-018-0917-4

33. Bennett MH, French C, Schnabel A, Wasiak J, Kranke P, Weibel S. Normobaric and hyperbaric oxygen therapy for the treatment and prevention of migraine and cluster headache. *Cochrane Database Syst Rev.* (2015) 12:CD005219. doi: 10.1002/14651858.CD005219.pub3

34. Straube A, Eren O. tVNS in the management of headache and pain. Auton Neurosci. (2021) 236:102875. doi: 10.1016/j.autneu.2021.102875

35. Nesbitt AD, Marin JCA, Tompkins E, Ruttledge MH, Goadsby PJ. Initial use of a novel non-invasive vagus nerve stimulator for cluster headache treatment. *Neurology*. (2015) 84(12):1249–53. doi: 10.1212/WNL.00000000001394

36. Gaul C, Diener HC, Silver N, Magis D, Reuter U, Andersson A, et al. Noninvasive vagus nerve stimulation for PREVention and acute treatment of chronic cluster headache (PREVA): a randomized controlled study. *Cephalalgia.* (2016) 36 (6):534–46. doi: 10.1177/0333102415607070

37. Silberstein SD, Mechtler LL, Kudrow DB, Calhoun AH, McClure C, Saper JR, et al. Non-invasive vagus nerve stimulation for the acute treatment of cluster headache: findings from the randomized, double-blind, sham-controlled ACT1 study. *Headache.* (2016) 56(8):1317–32. doi: 10.1111/head.12896

38. Goadsby PJ, de Coo IF, Silver N, Tyagi A, Ahmed F, Gaul C, et al. Non-invasive vagus nerve stimulation for the acute treatment of episodic and chronic cluster headache: a randomized, double-blind, sham-controlled ACT2 study. *Cephalalgia*. (2018) 38(5):959–69. doi: 10.1177/0333102417744362

39. Sanders M, Zuurmond WW. Efficacy of sphenopalatine ganglion blockade in 66 patients suffering from cluster headache: a 12- to 70-month follow-up evaluation. *J Neurosurg.* (1997) 87(6):876–80. doi: 10.3171/jns.1997.87.6.0876

40. Amighi D, Majedi H, Tafakhori A, Orandi A. The efficacy of sphenopalatine ganglion block and radiofrequency denervation in the treatment of cluster headache: a case series. *Anesth Pain Med.* (2020) 10(6):e104466. doi: 10.5812/aapm.104466

41. Schoenen J, Jensen RH, Lantéri-Minet M, Láinez MJ, Gaul C, Goodman AM, et al. Stimulation of the sphenopalatine ganglion (SPG) for cluster headache treatment. Pathway CH-1: a randomized, sham-controlled study. *Cephalalgia*. (2013) 33(10):816–30. doi: 10.1177/0333102412473667

42. Jürgens TP, Barloese M, May A, Láinez JM, Schoenen J, Gaul C, et al. Long-term effectiveness of sphenopalatine ganglion stimulation for cluster headache. *Cephalalgia*. (2017) 37(5):423–34. doi: 10.1177/0333102416649092

43. Barloese MCJ, Jürgens TP, May A, Lainez JM, Schoenen J, Gaul C, et al. Cluster headache attack remission with sphenopalatine ganglion stimulation: experiences in chronic cluster headache patients through 24 months. *J Headache Pain*. (2016) 17 (1):67. doi: 10.1186/s10194-016-0658-1

44. Peres M, Stiles M, Siow H, Rozen T, Young W, Silberstein S. Greater occipital nerve blockade for cluster headache. *Cephalalgia.* (2002) 22(7):520–2. doi: 10.1046/j. 1468-2982.2002.00410.x

45. Wei J, Robbins MS. Greater occipital nerve injection versus oral steroids for short term prophylaxis of cluster headache: a retrospective comparative study. *Headache.* (2018) 58(6):852-8. doi: 10.1111/head.13334

46. Miller S, Lagrata S, Matharu M. Multiple cranial nerve blocks for the transitional treatment of chronic headaches. *Cephalalgia*. (2019) 39(12):1488–99. doi: 10.1177/0333102419848121

47. Obermann M, Nägel S, Ose C, Sonuc N, Scherag A, Storch P, et al. Safety and efficacy of prednisone versus placebo in short-term prevention of episodic cluster headache: a multicentre, double-blind, randomized controlled trial. *Lancet Neurol.* (2021) 20(1):29–37. doi: 10.1016/S1474-4422(20)30363-X

48. Ito Y, Mitsufuji T, Asano Y, Shimazu T, Kato Y, Tanahashi N, et al. Naratriptan in the prophylactic treatment of cluster headache. *Intern Med.* (2017) 56(19):2579–82. doi: 10.2169/internalmedicine.8865-17

49. Siow HC, Pozo-Rosich P, Silberstein SD. Frovatriptan for the treatment of cluster headaches. *Cephalalgia*. (2004) 24(12):1045–8. doi: 10.1111/j.1468-2982.2004.00734.x

50. Zebenholzer K, Wöber C, Vigl M, Wessely P. Eletriptan for the short-term prophylaxis of cluster headache. *Headache*. (2004) 44(4):361-4. doi: 10.1111/j.1526-4610.2004.04079.x

51. Ambrosini A, Vandenheede M, Rossi P, Aloj F, Sauli E, Pierelli F, et al. Suboccipital injection with a mixture of rapid- and long-acting steroids in cluster headache: a double-blind placebo-controlled study. *Pain.* (2005) 118(1-2):92-6. doi: 10.1016/j.pain.2005.07.015

52. Leroux E, Valade D, Taifas I, Vicaut E, Chagnon M, Roos C, et al. Suboccipital steroid injections for transitional treatment of patients with more

than two cluster headache attacks per day: a randomized, double-blind, placebocontrolled trial. *Lancet Neurol.* (2011) 10(10):891–7. doi: 10.1016/S1474-4422(11) 70186-7

53. Goadsby PJ, Dodick DW, Leone M, Bardos JN, Oakes TM, Millen BA, et al. Trial of galcanezumab in prevention of episodic cluster headache. *N Engl J Med.* (2019) 381 (2):132–41. doi: 10.1056/NEJMoa1813440

54. Tfelt-Hansen P, Tfelt-Hansen J. Verapamil for cluster headache: clinical pharmacology and possible mode of action. *Headache*. (2009) 49(1):117–25. doi: 10. 1111/j.1526-4610.2008.01298.x

55. Leone M, D'Amico D, Frediani F, Moschiano F, Grazzi L, Attanasio A, et al. Verapamil in the prophylaxis of episodic cluster headache: a double-blind study versus placebo. *Neurology*. (2000) 54(6):1382–5. doi: 10.1212/WNL.54.6.1382

56. Cohen AS, Matharu MS, Goadsby PJ. Electrocardiographic abnormalities in patients with cluster headache on verapamil therapy. *Neurology*. (2007) 69 (7):668–75. doi: 10.1212/01.wnl.0000267319.18123.d3

57. Bussone G, Leone M, Peccarisi C, Micieli G, Granella F, Magri M, et al. Doubleblind comparison of lithium and verapamil in cluster headache prophylaxis. *Headache*. (1990) 30(7):411–7. doi: 10.1111/j.1526-4610.1990.hed3007411.x

58. Blau JN, Engel HO. Individualizing treatment with verapamil for cluster headache patients. *Headache.* (2004) 44(10):1013–8. doi: 10.1111/j.1526-4610.2004.04196.x

59. Gabai IJ, Spierings EL. Prophylactic treatment of cluster headache with verapamil. *Headache*. (1989) 29(3):167–8. doi: 10.1111/j.1526-4610.1989.hed2903167.x

60. Koppen H, Stolwijk J, Wilms EB, van Driel V, Ferrari MD, Haan J. Cardiac monitoring of high-dose verapamil in cluster headache: an international Delphi study. *Cephalalgia*. (2016) 36(14):1385–8. doi: 10.1177/0333102416631968

61. May A, Leone M, Afra J, Linde M, Sándor PS, Evers S, et al. EFNS guidelines on the treatment of cluster headache and other trigeminal-autonomic cephalalgias. *Eur J Neurol.* (2006) 13(10):1066–77. doi: 10.1111/j.1468-1331.2006.01566.x

62. Imai N. Cluster headache and trigeminal autonomic cephalalgias: recent advances in diagnosis and management. *Neurol Clin Neurosci.* (2020) 8(3):132–8. doi: 10.1111/ncn3.12339

63. Chen ST, Wu JW. CGRP-targeted therapy for episodic and chronic cluster headache. Curr Pain Headache Rep. (2022) 26:667–75. doi: 10.1007/s11916-022-01070-6

64. Prasad S, Mehadi A, Kaka N, Jhaveri S, Avanthika C, Patel N, et al. Diagnostic protocols and newer treatment modalities for cluster headache. *Dis Mon.* (2022) 68 (8):101316. doi: 10.1016/j.disamonth.2021.101316

65. Schindler EAD, Burish MJ. Recent advances in the diagnosis and management of cluster headache. Br Med J. (2022) 376:e059577. doi: 10.1136/bmj-2020-059577

66. Dodick DW, Goadsby PJ, Lucas C, Jensen R, Bardos JN, Martinez JM, et al. Phase 3 randomized, placebo-controlled study of galcanezumab in patients with chronic cluster headache: results from 3-month double-blind treatment. *Cephalalgia*. (2020) 40(9):935–48. doi: 10.1177/0333102420905321

67. Láinez MJ, Schoenen J, Stroud C, Bardos J, Bangs M, Kemmer P, et al. Tolerability and safety of galcanezumab in patients with chronic cluster headache with up to 15 months of galcanezumab treatment. Headache. *J Head Face Pain.* (2022) 2(1):65–77. doi: 10.1111/head.14234

68. Steiner TJ, Hering R, Couturier EG, Davies PT, Whitmarsh TE. Double-blind placebo-controlled trial of lithium in episodic cluster headache. *Cephalalgia.* (1997) 17(6):673–5. doi: 10.1046/j.1468-2982.1997.1706673.x

69. Ekbom K. Lithium for cluster headache: review of the literature and preliminary results of long-term treatment. *Headache*. (1981) 21(4):132–9. doi: 10.1111/j.1526-4610.1981.hed2104132.x

70. Courault P, Demarquay G, Zimmer L, Lancelot S. Cluster headache: state of the art of pharmacological treatments and therapeutic perspectives. *Fundam Clin Pharmacol.* (2021) 35(3):595–619. doi: 10.1111/fcp.12636

71. Hering R, Kuritzky A. Sodium valproate in the treatment of cluster headache: an open clinical trial. *Cephalalgia*. (1989) 9(3):195–8. doi: 10.1046/j.1468-2982.1989. 903195.x

72. Amrani ME, Massiou H, Bousser MG. A negative trial of sodium valproate in cluster headache: methodological issues. *Cephalalgia*. (2002) 22(3):205-8. doi: 10. 1046/j.1468-2982.2002.00349.x

73. Saper JR, Klapper J, Mathew NT, Rapoport A, Phillips SB, Bernstein JE, et al. Intranasal civamide for the treatment of episodic cluster headaches. *Arch Neurol.* (2002) 59(6):990-4. doi: 10.1001/archneur.59.6.990

74. Taylor CP. Mechanisms of analgesia by gabapentin and pregabalin-calcium channel $\alpha 2$ - δ [Cav $\alpha 2$ - δ] ligands. *Pain*. (2009) 142(1-2):13-6. doi: 10.1016/j.pain. 2008.11.019

75. Leandri M, Luzzani M, Cruccu G, Gottlieb A. Drug-resistant cluster headache responding to gabapentin: a pilot study. *Cephalalgia*. (2001) 21(7):744–6. doi: 10. 1046/j.1468-2982.2001.00260.x

76. Vuković V, Lovrencić-Huzjan A, Budisić M, Demarin V. Gabapentin in the prophylaxis of cluster headache: an observational open label study. *Acta Clin Croat.* (2009) 48(3):311-4.

77. Schuh-Hofer S, Israel H, Neeb L, Reuter U, Arnold G. The use of gabapentin in chronic cluster headache patients refractory to first-line therapy. *Eur J Neurol.* (2007) 14(6):694–6. doi: 10.1111/j.1468-1331.2007.01738.x

78. Leone M, Dodick D, Rigamonti A, D'amico D, Grazzi L, Mea E, et al. Topiramate in cluster headache prophylaxis: an open trial. *Cephalalgia*. (2003) 23 (10):1001-2. doi: 10.1046/j.1468-2982.2003.00665.x

79. Hering-Hanit R, Gadoth N. The use of baclofen in cluster headache. *Curr Pain Headache Rep.* (2001) 5:79–82. doi: 10.1007/s11916-001-0014-1

80. Freund B, Kotchetkov I, Rao A. The efficacy of botulinum toxin in cluster headache: a systematic review. *J Oral Facial Pain Headache*. (2020) 34:129–34. doi: 10.11607/ofph.2444

81. Crespi J, Gulati S, Salvesen Ø, Bratbak DF, Dodick DW, Matharu MS, et al. Epidemiology of diagnosed cluster headache in Norway. *Cephalalgia Reports.* (2022) 5:25158163221075570. doi: 10.1177/25158163221075569

82. Ryu JH, Shim JH, Yeom JH, Shin WJ, Cho SY, Jeon WJ. Ultrasound-guided greater occipital nerve block with botulinum toxin for patients with chronic headache in the occipital area: a randomized controlled trial. *Korean J Anesthesiol*. (2019) 72(5):479–85. doi: 10.4097/kja.19145

83. Aschehoug I, Bratbak DF, Tronvik EA. Long-term outcome of patients with intractable chronic cluster headache treated with injection of onabotulinum toxin a toward the sphenopalatine ganglion: an observational study. *Headache J Head Face Pain.* (2018) 58(10):1519–29. doi: 10.1111/head.13398

84. Bratbak DF, Nordgård S, Stovner LJ, Linde M, Folvik M, Bugten V, et al. Pilot study of sphenopalatine injection of on a botulinum toxin A for the treatment of intractable chronic cluster headache. *Cephalalgia*. (2016) 36(6):503–9. doi: 10.1177/0333102415597891

85. Magis D, Allena M, Bolla M, De Pasqua V, Remacle JM, Schoenen J. Occipital nerve stimulation for drug-resistant chronic cluster headache: a prospective pilot study. *Lancet Neurol.* (2007) 6(4):314–21. doi: 10.1016/S1474-4422(07)70058-3

86. Mueller O, Gaul C, Katsarava Z, Diener H, Sure U, Gasser T. Occipital nerve stimulation for the treatment of chronic cluster headache: lessons learned from 18 months experience. *Cent Eur Neurosurg Zentralblatt Für Neurochir.* (2011) 72 (02):84–9. doi: 10.1055/s-0030-1270476

87. Leone M, Proietti Cecchini A, Messina G, Franzini A. Long-term occipital nerve stimulation for drug-resistant chronic cluster headache. *Cephalalgia.* (2017) 37 (8):756–63. doi: 10.1177/0333102416652623

88. Liampas I, Siokas V, Brotis A, Aloizou AM, Mentis AFA, Vikelis M, et al. Metaanalysis of melatonin levels in cluster headache: review of clinical implications. *Acta Neurol Scand.* (2020) 142(4):356–67. doi: 10.1111/ane.13317

89. Barloese M. Current understanding of the chronobiology of cluster headache and the role of sleep in its management. *Nat Sci Sleep*. (2021) 13:153–62. doi: 10. 2147/NSS.S278088